PARTS LIST

2017.04.22




TABLE OF CONTENTS

OV IV . . 1
MO Or . . 3
PUMD 5
PUMD KItS . . 7
Unloader . ... . 9
Inlet and outlet. . ... .. . . 11
Connection bOX . .. ... . 13
Accessory -water tank . ... ... 15

Default accessories



Overview 2015.05.19
MAXXI 4-73S 2013.04.02

H\"\-\.
Iy s s
“"mk‘\ H"‘\_\ =]
“‘\\‘ o o R
-,
e H\‘m
™ S
\ H\H“x‘ @
.
H"‘H‘ —
. =1
"\-\.H‘H H‘,‘)/
NE e T~




Overview 2015.05.19

MAXXI 4-73S 2013.04.02
Pos. Numer Produktu ilos¢ Opis Notes
01 107304050 1 CHASSIS WELDED ALPHA
02 301000808 1 UCHWYT PRZEWODU 121X91X83
03 1814614 2 SRUBA K50X18 Wn1451 A2




Motor 2015.05.19
MAXXI 4-73S 2013.04.02




Motor 2015.05.19
MAXXI 4-73S 2013.04.02

Pos. Numer Produktu ilos¢ Opis Notes

01 301001399 1 MOTOR 7.0KW 230/400 [1]

02 6863 8 SCREW M8X35

03 301001119 1 MOTORFLANGE

04 301001121 1 ROTOR MOTOR 2.2KW [2]

05 5905 1 ROLLER BEARING 6306-2Z-C3 120 DEGREES C

10 301001113 1 REAR BEARING COVER

11 301001117 1 IMPELLER

12 301001112 1 FASTENING RING

13 301001115 1 FAN HOUSING

14 8822 4 TREAD-CUTTING SCREW 3.5X9.5 C-H ISO 7049

15 32964 4 SCREW M10X30

16 4827 4 WASHER 10.5X2.5

17 301001126 2 MOTOR FOOT H45MM

19 6052 4 HEXAGON NUT M8 ISO 15011 Zn

20 27372 4 HEX. SCREW VERBUS M8X20 DIN 6921

22 2750 4 HEX. SCREW M8X25 ISO 4017 ZN

23 2793 4 WASHER 8.4X2

24 49924 4 ANTI VIBRATION DAMPER 30X20

25 4827 4 WASHER 10.5X2.5

26 61467 4 HEXAGON NUT M8

Part Notes:

STOCK COVER GUARANTEE
ONLY COMPLETE MOTOR

M -
(2] -




Pump 2015.05.19
MAXXI 4-73S 2013.04.02




Pump 2015.05.19
MAXXI 4-73S 2013.04.02

Pos. Numer Produktu ilos¢ Opis Notes

0- 107144146 1 OLEJ DO POMPY 1X 1L [1]

01 2788 4 CYLINDER SCREW M8X16 1SO 4762 ST 8.8/ZN

02 301001166 1 BEARING LID 80X80X8 CLO

03 301001141 1 ADJUSTING WASHER 80x80x0.10

03 301001143 1 ADJUSTING WASHER 80X80X0.25

03 301001142 1 ADJUSTING WASHER 80X80X0.20

03 301001140 1 ADJUSTING WASHER 80x80x0.05

04 909100163 1 ROLLER BEARING 30204 DIN720

05 301001460 1 OIL LEVEL STICK G3/8

06 3001740 3 0O-RING 7.66X1.78 NITRIL 70SH

07 301001138 3 BOLT

08 909100158 6 SCREW CYLINDERHEAD M6x14 1SO4762 ZN

09 301001158 1 COVER

10 301001135 1 PLUG G3/8

11 56554 1 O-RING 14.0x1.78 ARP AS 568 A NBR70

12 301001168 3 ZY ACZE

13 301001156 3 PISTON ROD 109MM

14 49900 3 SUPPORTING RING @8X11X1 PTFE

15 301001139 3 DISTANCE SPACER

16 909100165 3 PACKING RING @8x17 DIN7603 A CU

17 909100167 3 HEXAGON NUT M8

18 301001162 1 CRANKSHAFT NO.5

19 19639 1 PARALLEL KEY 8X7X25 A DIN 6885 St

20 909100162 1 ROLLER BEARING 30205 DIN720

21 301001167 1 BEARING LID 80X80X8 OPE

22 2798 4 LOCK WASHER 8

23 3928 4 SCREW M8X30

24 301001157 1 KORPUS POMPY

25 56554 1 0O-RING 14.0x1.78 ARP AS 568 A NBR70

26 301001135 1 PLUG G3/8

27 301001391 1 THERMAL RELIEF VALVE MS

28 5127 1 PACKING RING D21X26 DIN7603 A CU

29 301001136 1 PLUG G1/2/SW24X17

30 1409 1 PACKING RING @17X23 DIN7603 A CU

31 301001134 1 PLUG G3/8

32 909100168 8 SAFETY WASHER @8

33 1814597 8 CYLINDER SCREW M8X70 DIN 912-8.8 ZN

34 103004342 6 O-RING 17.86X2.62 NBR70

35 301001137 6 ZATYCZKA M22 SW24X21

36 301001172 1 VALVE BLOCK

37 301001154 3 PIERSCIEN

41 301001170 1 VALVE BLOCK COMPL. @ 18MM

42 301000995 1 PUMP NP5 11.2L/1450RPM & 22.5L/2800RPM

Part Notes:

)

- Pump oil SAE 15W 40, 045 |




Pump kits 2015.05.19
MAXXI 4-73S 2013.04.02




Pump kits 2015.05.19
MAXXI 4-73S 2013.04.02

Pos. Numer Produktu ilos¢ Opis Notes

41 301001170 1 VALVE BLOCK COMPL. @ 18MM

42 301001153 1 ZESTAW ZAWOROW /6 SZT/

43 301001148 1 ZESTAW USZCZELNIEN

44 301001151 1 KIT SUPPORT RING @18

45 301001150 1 ZESTAW USZCZELNIEN

46 301001146 1 ZESTAW TLOKOW @18MM




2015.05.19

Unloader
MAXXI 4-73S

2016.06.15

Sy,

ANt 1 ©

L1

— M~




Unloader 2015.05.19
MAXXI 4-73S 2016.06.15

Pos. Numer Produktu ilos¢ Opis Notes

01 64314 1 ZESTAW NAPRAWCZY

02 909100001 1 PIERSCIEN @14 B DIN 7993

03 62708 1 GNIAZDO ZAWORU @8.5/311.4/313.9x4

04 49461 1 0O-RING 11.0x1.5 NBR90O

05 9523 1 0O-RING 17.0x1.5 NBR70

06 32091 1 O-RING 21.0x2.0 DIN 3770 NBR70

07 64301 1 SRUBA M24X1.5 @20

08 6262 3 LOCKING SCREW R1/4 INCH DIN 906 ZN

09 301001447 1 HOUSING

10 101117739 1 SCREW HEX M4X22-8.8 A2K DIN912

11 62717 1 CONTACT STUD

12 2759 1 HEXAGON NUT M4

13 3349 1 SRUBA M5X16

14 301000952 1 END SWITCH 250V 0.1A W. WIRE 2X0.25 JST

15 62401 1 OBUDOWA MIKROWLACZNIKA

16 301001508 1 CAP D20X45 [1]

17 3136 1 HEXAGON NUT M6

18 62711 1 HEADLESS SCREW M6X60 DIN 914 ST/ZN

19 62710 1 UNION NUT M24X1.5X21

20 62696 1 HEXAGON NUT M24X1.5X6

21 62712 1 HOLLOW SCREW M16X1X9 4KT SW12X40 ZN

22 62695 1 SPRING SUPPORT

23 40972 1 SPRING 3.5X10.5X54

Part Notes:

[

- STOCK COVERS GUARANTEE

10




Inlet and outlet 2015.05.19
MAXXI 4-73S 2015.05.18

11



Inlet and outlet 2015.05.19
MAXXI 4-73S 2015.05.18

Pos. Numer Produktu ilos¢ Opis Notes

01 33047 1 PLUG G1/8

02 1605 1 PACKING RING 10X14

03 64304 1 HOLLOW SCREW

04 16443 1 0O-RING 17.0x2.0 DIN 3770 NBR70

05 64307 1 O-RING @ 23.47X2.62

06 64306 1 O-RING 25.07x2.62 NBR70

07 64305 1 O-RING 28.24x2.62 NBR70

08 9858 1 O-RING 6.0x3.0 SMS 1586 NBR90

09 6187135 1 PISTON @14.6 12X12X25.5

10 14522 1 SPRING 0.7X9.7X14.5

11 16998 1 O-RING

12 64309 1 PLUG M16X1

13 101117926 1 FILTR

14 301001297 1 SRUBA G1/2-G3/4X72 SW30

15 24347 2 O-RING 21.0x2.5 DIN 3770 FPM80 [1]

16 301001296 1 RETURN LINE D30X34X43 [2]

17 13739 1 0O-RING 10X2 DIN 3770 NBR70

18 3001237 1 GASKET @24.5X@16X3 NITRIL 80SH

19 1602945 1 SZYBKOZLACZE 3/4 Z USZCZELKA

20 1605955 1 NIPPLE F. QUICK COUPLING L.P

20 1600659 1 ZL ACZE NITO WEZA 3/4"

21 1600493 1 Zt ACZE MESKIE ERGO 3/8"

22 1801075 1 PIERSCIEN USZCZ. 23.8X17.2X2 3/8

23 6101038 1 TLOK

24 64224 1 ADAPTOR HP-OUTPUT

25 32091 1 O-RING 21.0x2.0 DIN 3770 NBR70

Part Notes:

[1] - PLEASE CONTACT CARWASH DIRECTLY

[2] - STOCK COVERS GUARANTEE

12




Connection box 2015.05.19
MAXXI 4-73S 2013.04.02

13



Connection box 2015.05.19
MAXXI 4-73S 2013.04.02
Pos. Numer Produktu ilos¢ Opis Notes
01 107309122 1 LABEL MAXXI 4-73S [1]
02 909100204 1 ROTARY KNOB 6X5 BLUE
03 9868 1 O-RING 10.2X2.5 NBR 70
04 18274 2 COUNTERSUNK SCREW M4X12
05 107306077 1 EL-BOX COVER
06 16861 8 SCREW 4X20 WN1412 [1]
07 107309109 1 LABEL FOR 0-1 [1]
08 103822303 1 STYCZNIK CJX2-D18 18A 400V 3P+NO
09 29931 1 ROTARY SWITCH
10 3803772 1 CABLE GROMMET TET 7-10C
11 3803764 1 RUBBER SEAL TET 5-7C
12 30346 4 COUNTERSUNK SCREW M5X12 ISO 7046 A2 [1]
13 107306084 1 APPLIC. MOUNTING RAIL 6CM TS35
14 301001229 2 SNAP-ON CLIP 3X4QMM 400V 24A GREY
15 301001104 1 ELECTRONICS F. COLD WATER W. MICROSWITCH
16 301000263 1 FUSE 0.63A/500AT @ 6.
17 103822164 4 SPACER ROD
18 103821788 1 CABLE BUSHING
19 103821789 1 NUT M12X1.5 PA
20 107350323 1 POWER CORD HO7RN-F 4G1.5
21 909100043 1 OSLONA PREWODY EL. M20X1.5
22 103821778 1 NUT M20X1.5
23 107306078 1 EL-BOX BOTTOM
24 101406054 1 SPONGE RUBBER @4 1M
25 301001183 2 GASKET 101.5X101.5X2 BLACK EPDM [1]
26 107302200 1 FLANGE [1]
Part Notes:

)

- STOCK COVERS GUARANTEE

14




Accessory - water tank 2015.05.19
MAXXI 4-73S 2016.02.10

15



Accessory - water tank 2015.05.19

MAXXI 4-73S 2016.02.10
Pos. Numer Produktu ilos¢ Opis Notes
0- 107360904 1 BACKFLOW PREVENTER MAXXI ACC. [1]
01 103403267 1 FLOAT VALVE 3/4 DN13 PPH MAX 60 DEGR C
02 16860 2 SCREW 4X12
03 34240 1 COVER 2]
04 107305053 1 WATER BREAK TANK
05 15587 1 PACKING RING 14X24X2 RUBBER
06 5613 1 HOSE NOZZLE @16 90 DEGREE 3/4 INCH KU
07 107302155 1 COVER
08 16860 2 SCREW 4X12
09 5172 2 RUBBER BUSH
10 101609356 1 NUT 1/2IN
11 107307369 1 GASKET 21X30X2
12 101609398 1 HOSE NIPPLE ELBOW D19X1/2 [3]
13 1810191 2 HOSE CLIP 13-27 A4 SS
14 4808847 1 HOSE 19 3/4IN BLUE ARMORED
15 101609399 1 THREADED CONNECTION ELBOW [3]
16 107305045 1 SHELF FOR WATER TANK [4]
Part Notes:

[1] - PRUNED NO REPLACEMENT

[2] - PLEASE CONTACT CARWASH DIRECTLY
[3] - NO LONGER AVAILABLE

[4] - STOCK COVERS GUARANTEE

16



Default accessories 2014.11.27
MAXXI 4-73S 2015.10.14

17



Default accessories 2014.11.27
MAXXI 4-73S 2015.10.14

Pos. Numer Produktu ilos¢ Opis Notes

01 106402150 1 LANCA PODWOJNA 90 MM BEZ DYSZY 1

01 6101766 1 WAZ 10 M 3/8IN_DN10 2]

01 101119496 1 ERGO ZtACZE KOMPL.

01 101119750 1 NOZZLE 0800 INDICATION RING BEIGE

Part Notes:

[1] - Double spray lance L=9cm, L=10cm, L=50cm

[2] - HOSES Overview

18




Recommended spare parts 2014.11.27
MAXXI 4-73S 2015.06.12

19



Recommended spare parts 2014.11.27

MAXXI 4-73S 2015.06.12
Pos. Numer Produktu ilos¢ Opis Notes
0A 301000263 1 FUSE 0.63A/500AT O 6. [1]
0A 301001150 1 ZESTAW USZCZELNIEN [1]
0A 9858 1 O-RING 6.0x3.0 SMS 1586 NBR90 [1]
0A 301001153 1 ZESTAW ZAWOROW /6 SZT/ [1]
0A 6187135 1 PISTON @14.6 12X12X25.5 [1]
0A 64314 1 ZESTAW NAPRAWCZY [1]
0A 301001151 1 KIT SUPPORT RING @18 [1]
0A 301001148 1 ZESTAW USZCZELNIEN [1]
0A 101117926 1 FILTR [1]
0B 49924 1 ANTI VIBRATION DAMPER 30X20 [2]
0B 103403267 1 FLOAT VALVE 3/4 DN13 PPH MAX 60 DEGR C [2]
0C 301001104 1 ELECTRONICS F. COLD WATER W. MICROSWITCH [3]
0C 29931 1 ROTARY SWITCH [3]
0C 301001399 1 MOTOR 7.0KW 230/400 [4]
0C 5905 1 ROLLER BEARING 6306-2Z2-C3 120 DEGREES C [3]
0C 103822303 1 STYCZNIK CJX2-D18 18A 400V 3P+NO [3]
0C 64304 1 HOLLOW SCREW [3]
0C 301000731 1 MIKROWLACZNIK 250V [3]
0C 301001146 1 ZESTAW TLOKOW @18MM [3]
Part Notes:
1] - A
2] - B
3] - cC
[4] - C

STOCK COVER GUARANTEE

20




© 2016 - Nilfisk A/S



